
Kirk-Othmer Encyclopedia of Chemical Technology.
Copyright c© John Wiley & Sons, Inc. All rights reserved.

WATER, POLLUTION

Water is omnipresent on the earth. Constant circulation of water from the ocean to the atmosphere (evaporation)
and from the atmosphere to land and the oceans (precipitation, runoff, etc) is generally known as the hydrologic
cycle (see Fig. 1) (1, 2). Within the hydrologic cyclic, there are several minor and local subcycles where water is
used and returned to the environment.

The volume of the freshwater amounts to only one-thirtieth of the 1.25 × 109 km3 (300 × 106 mi3) of
the water in salty oceans. Approximately one-third of the freshwater exists permanently as snow and ice (3).
[...]
change with the municipal and industrial environment. For example, as the carbonaceous organic load is
removed by treatment, the detrimental effect of nitrification in the receiving water increases. Eutrophication
may also become a serious problem in some cases. These considerations require an upgrading of the required
degree of treatment.

Effluent standards are based on the maximum concentration of a pollutant (mg/L) or the maximum load
(lb/day) discharged to a receiving water. These standards can be related to a stream classification.

In 1972 the U.S. Legislature passed Public Law 92-500, which requires certain levels of treatment for
industrial wastewater discharges. Effluent guideline criteria (expressed as kilograms pollutant per unit of
production) have been developed for each industrial category to be met by specified time periods.

The BPT is defined as the level of treatment that has been proven to be successful for a specific industrial
category and that is currently in full-scale operation. Sufficient data exist for this level of treatment so that
it can be designed and operated to achieve a level of treatment consistently and with reliability. For example,
in the pulp and paper industry, BPT has been defined as biological treatment using the aerated lagoon or the
activated sludge process with appropriate pretreatment.

The BAT is defined as the level of treatment beyond BPCTCA that has been proven feasible in laboratory
and pilot studies and that is, in some cases, in full-scale operation. BAT in the pulp and paper industry may
include such processes as filtration, coagulation for color removal, and improved in-plant control to reduce the
wasteload constituents.

In general, effluent guidelines are developed by considering an exemplary plant in a specific industrial
category and multiplying the wastewater flow per unit production by the effluent quality attainable from the
specified BPT process to obtain the effluent limitation in pounds or kilograms per unit of production. The
effluent limitations consider both a maximum 30-day average and a 1-day maximum level. In general, the
daily maximum is two to three times the 30-day average. For example, the average wastewater flow from an
exemplary plant is 30,000 gal/ton of production and the average effluent BOD is 30 mg/L.

The effluent limitation can then be computed:

(30, 000 gal/ton) ×
(
8.34 × 10−6

)
× (30 mg/L) = 7.5 lb/ton

It is recognized that the wastewater volume and characteristics from a specific industrial category will depend
on such factors as plant age, size, raw materials used and in-plant processing sequences.

The U.S. Environmental Protection Agency (EPA) has also developed pretreatment guidelines for those
industrial plants which discharge into municipal sewer systems. In general, compatible pollutants such as
BOD, suspended solids, and coliform organisms can be discharged providing the municipal plant has the
capability of treating these wastewaters to a satisfactory level. Noncompatible pollutants, such as grease and
oil, heavy metals, etc, must be pretreated to specified levels. Rigid limitations have been developed for the
discharge of toxic substances to the nation’s waterways.

In several cases, such as shellfish areas and aquatic reserves, the usual water quality parameters do not
apply because they are nonspecific as to detrimental effects on aquatic life. For example, COD is an overall
measure of organic content, but it does not differentiate between toxic and nontoxic organics. In these cases,
a species diversity index has been employed as related to either free-floating or benthic organisms. The index
indicates the overall condition to the aquatic environment. It is related to the number of species in the sample.
The higher the species diversity index, the more productive the aquatic system. The species diversity index KD
is computed by the equation KD = (S− 1)/log10l , where S is the number of species and l the total number of
individual organisms counted.



WATER, POLLUTION 5

Regulations establishing effluent limitations guidelines, pretreatment standards and new source perfor-
mance standards for the organic chemicals, plastics, and synthetic fibers (OCPSF) were promulgated in 1987.
In these regulations, specific organic chemicals are defined by the EPA as priority pollutants (see Table 4).

Table 4. Organic Compounds Specified as Pollutants by the EPA

acenaphthene 4-nitrophenol
acrolein 2,4-dinitrophenol
acrylonitrile 4,6-dinitro-o-cresol
benzene nitrosamines
benzidine N-nitrosodimethylamine
carbon tetrachloride (tetrachloromethane) N-nitrosodiphenylamine

chlorinated benzenes (other than dichlorobenzene)
N-nitroso-di-n-propylamine

pentachlorophenol
chlorobenzene phenol
1,2,4-trichlorobenzene phthalate esters
hexachlorobenzene bis(e-ethylhexyl) phthalate

chlorinated ethanesa butyl benzyl phthalate
1,2-dichloroethane di-n-butyl phthalate
1,1,1-trichloroethane di-n-octyl phthalate
hexachloroethane diethyl phthalate
1,1-dichloroethane dimethyl phthalate
1,1,2-trichloroethane polynuclear aromatic hydrocarbons (PAHs)
1,1,2,2-tetrachloroethane benzo(a)anthracene (1,2-benzanthracene)
chloroethane (ethyl chloride) benzo(a)pyrene (3,4-benzopyrene)

chloroalkyl ethersb 3,4-benzofluoranthene
bis(chloromethyl)ether

benzo(k)fluoranthene (11,12-benzo- fluoranthene)
bis(2-chloroethyl)ether
2-chloroethyl vinyl ether (mixed) chrysene

chlorinated naphthalene acenaphthylene
2-chloronaphthalene anthracene

chlorinated phenolsc benzo(ghi)perylene (1,12-benzoperylene)
2,4,6-trichlorophenol fluorene
p-chloro-m-cresol phenanthrene
chloroform (trichloromethane)

dibenzo(a,h)anthracene (1,2,5,6- dibenzanthracene)
2-chlorophenol

dichlorobenzenes
indeno(1,2,3-cd)pyrene(2,3-o- phenylenepyrene)

1,2-dichlorobenzene
1,3-dichlorobenzene pyrene
1,4-dichlorobenzene tetrachloroethylene

dichlorobenzidine toluene
3,3′-dichlorobenzidine trichloroethylene

dichloroethylenese vinyl chloride (chloroethylene)
1,1-dichloroethylene pesticides and metabolites
1,2-trans-dichloroethylene aldrin
2,4-dichlorophenol dieldrin

dichloropropane and dichloropropene chlordane (technical mixture and metabolites)
1,2-dichloropropane
1,2-dichloropropylene (1,2-dichloro- propene) DDT and metabolites

4-4′-DDT
2,4-dimethylphenol 4,4′-DDE (p,p′-DDX)

dinitrotoluene 4,4′-DDD (p,p′-TDE)



6 WATER, POLLUTION

Table 4. Continued

2,4-dinitrotoluene endosulfan and metabolites
2,6-dinitrotoluene α-endosulfan-alpha
1,2-diphenylhydrazine β-endosulfan-beta
ethylbenzene endosulfan sulfate
fluoranthene endrin and metabolites

haloethersc endrin
4-chlorophenyl phenyl ether endrin aldehyde
4-bromophenyl phenyl ether heptachlor and metabolites
bis(2-chloroisopropyl) ether heptachlor
bis(2-chloroethoxy) methane heptachlor epoxide

halomethanesc,d hexachlorocyclohexane (all isomers)
methylene chloride (dichloromethane) α-BHC-alpha
methyl chloride (chloromethane) β-BHC-beta
methyl bromide (bromomethane) γ -BHC (lindane)-gamma
bromoform (tribromomethane) †-BHC-delta
dichlorobromomethane polychlorinated biphenyls (PCBs)
trichlor ofluoromethane PCB-1242 (Arochlor 1242)
dichlorodifluoromethane PCB-1254 (Arochlor 1254)
chlorodibromomethane PCB-1221 (Arochlor 1221)
hexachlorobutadiene PCB-1232 (Arochlor 1232)
hexachlorocyclopentadiene PCB-1248 (Arochlor 1248)
isophorone PCB-1260 (Arochlor 1260)
naphthalene PCB-1016 (Arochlor 1016)
nitrobenzene toxaphene

nitrophenols f 2,3,7,8-tetrachlorodibenzo-p-dioxin (TCDD)
2-nitrophenol

aIncluding 1,2-dichloroethane, 1,1,1-trichloroethane, and hexachloroethane.
bChloromethyl, chloroethyl, and mixed ethers.
cOther than those listed elsewhere.
dIncluding trichlorophenols and chlorinated aresols.
e1,1-Dichloroethylene and 1,2-dichloroethylene.
f Including 2,4-dinitrophenol and dinitrocresol.

These chemicals are regulated as a concentration level in the effluent. In most cases, these levels are in
the microgram-per-liter range.

Recent air pollution regulations limit the amount of volatile organic carbon (VOC) that can be discharged
from wastewater treatment plants. Benzene is a particular case in which air emission controls are required if
the concentration of benzene in the influent wastewater exceeds 10 mg/L.

2. Pollution Control

In past years, municipal wastewaters were treated to improve their appearance and bacteriological safety.
Treatment included reduction in biochemical oxygen demand (BOD), suspended solids, pathogens, and inor-
ganic dissolved solids. Before 1960, the activated-sludge process, developed in the U.K. in 1914, was used (17).
It was based on the capabilities of microorganisms to assimilate organic compounds through oxidative and res-
piratory mechanisms. The organisms involved could be flocculated and settled in conventional sedimentation
vessels (clarifiers).

The effluent was relatively clear and required only disinfection before discharge to receiving waters.
Preliminary treatment removed grit, sand, and floating debris. It was followed by primary clarification for the
removal of suspended solids, grease, and scum. The effluent from the primary clarifiers, containing colloidal



WATER, POLLUTION 7

Fig. 2. Typical flow sheet for a domestic wastewater treatment plant utilizing the activated-sludge process.

Fig. 3. Process components for the activated-sludge process, with aerobic digestion at plants <473.1 m3/h and two-stage
anaerobic digestion at plants >473.1 m3/h (39,40). To convert m3/h to mgd, divide by 157.7.

and dissolved organic matter, was subjected to activated-sludge treatment and disinfection (eg, chlorination)
before discharge. A typical process flow sheet is given in Figure 2 (18); the process components are shown in
Figure 3.



8 WATER, POLLUTION

Table 5. Design Parameters for the Activated-Sludge Processa

Parameter, mg/L Influentb Effluent

BOD5
c 210 20

CODd 400 45
TSSe 230 20
total-P 11 7
NH3-N 0 0
UOD f 406 107

aRefs. (19, 20).
bAerobic digestion at plants <473.1 m3/h (3 mgd) and two-stage anaerobic
digestion at plants >473.1 m3/h.
c5-d Biochemical oxygen demand.
dChemical oxygen demand.
eTotal suspended solids.
f Ultimate oxygen demand.

Fig. 4. Contact stabilization plant. Conventional activated-sludge process. The reaeration and contact tanks can be
replaced by an aeration tank (21).

When industrial wastewaters are mixed with municipal wastes, as in many urban systems, toxic and
inhibitory materials are removed in the pretreatment system where nutrient chemicals, eg, nitrogen and
phosphorus, are added.

Biological processes (eg, activated sludge, trickling filters, etc) generate primary and biological sludges.
These by-products require further treatment and processing before they are suitable for ultimate disposal. In
general, the waste sludge is thickened, stabilized by anaerobic or aerobic digestion, and dewatered before land
application or land disposal (19, 20). The design parameters for the selection and sizing of various process units
are given in Table 5 and Figure 3.

Before 1960, research and development work was directed toward the improvement of aerobic biological
treatment systems. Fixed media were utilized on which microorganisms could attach and grow, eg, stone or
plastic trickling filters, rotating biological contactors, etc (see Fig. 4) (21, 22). Other designs of attached-growth
biological systems include the use of synthetic and redwood media, as well as granular media (Figs. 5 and 6).

The post–World War II growth in industrial activity has significantly altered the composition of wastew-
aters in urban treatment facilities. Pollutants that are resistant to biological oxidation have become



WATER, POLLUTION 9

Fig. 5. ABF (activated bio filter) process flow diagram (redwood medium) (22, 23).

Fig. 6. Biological aerated filter.(Courtesy of Envirotech, Inc.)

predominant (eg, synthetic detergents, petrochemicals, synthetic rubber, etc), requiring the development of new
nonbiological processes and approaches to water-pollution control. Today, the industrial-wastewater engineer
must be familiar with the manufacturing process and the chemistry of the raw materials, products, and by-
products.



10 WATER, POLLUTION

2.1. Primary Investigation

The basic systems engineering approach is the most suitable method for developing a solution to industrial
wastewater management. The preliminary investigation includes a plant survey and the characterization of
the wastewater source.

A wastewater survey provides the facts and data necessary to complete a wastewater management plan
which comprises the following steps: segregation of clean water for potential recovery and reuse; isolation
and segregation of noncompatible waste streams for separate pretreatment (eg, ion-exchange-regeneration
wastes, inorganic and organic waste streams, waste streams that contain potentially toxic compounds, etc);
isolation and segregation of concentrated waste streams and streams containing solvents for possible recovery
or separate treatment and disposal (ie, thermal decomposition with heat recovery); and identification and
characterization of batch discharges and spills in order to incorporate protective systems (eg, equalization) for
the treatment facility.

Point number Sludge, kg/m3 Concentration, %

1 129.4 4
2 98.3 0.8
3 227.7 2.6
4 227.7 8
5 113.8 5
6 113.8 20

2.2. In-Plant Waste Control

Pollution can be reduced or eliminated by process modification, chemical and raw materials substitution, or
recovery of by-products. In addition, process modification generally increases product yield by incorporating
control devices.

2.3. Waste Minimization

Before end-of-pipe wastewater treatment or modifications to existing wastewater treatment facilities to meet
new effluent criteria, a program of waste minimization should be initiated.

Reduction and recycling of waste are inevitably site and plant specific, but a number of generic approaches
and techniques have been used successfully across the country to reduce many kinds of industrial wastes.

Generally, waste minimization techniques can be grouped into four major categories: inventory man-
agement and improved operations, modification of equipment, production process changes, and recycling and
reuse. Such techniques can have applications across a range of industries and manufacturing processes and
can apply to hazardous as well as nonhazardous waste.

Many of these techniques involve source reduction—the preferred option on the EPA’s hierarchy of waste
management (24). Others deal with on- and off-site recycling. The best way to determine how these general
approaches can fit a particular company’s needs is to conduct a waste minimization assessment, as discussed
above. In practice, waste minimization opportunities are limited only by the ingenuity of the generator. In the
end, a company looking carefully at bottom-line returns may conclude that the most feasible strategy would be
a combination of source reduction and recycling projects.



WATER, POLLUTION 11

Waste minimization approaches as developed by the U.S. EPA are as follows:

2.3.1. Inventory Management and Improved Operations

(1) Inventory and trace all raw materials. (2) Purchase fewer toxic and more nontoxic production materials.
(3) Implement employee training and management feedback. (4) Improve material receiving, storage, and
handling practices.

2.3.2. Modification of Equipment

(1) Install equipment that produces minimal or no waste. (2) Modify equipment to enhance recovery or recycling
options. (3) Redesign equipment or production lines to produce less waste. (4) Improve operating efficiency of
equipment. (5) Maintain strict preventive maintenance program.

2.3.3. Production Process Changes

(1) Substitute nonhazardous for hazardous raw materials. (2) Segregate wastes by type for recovery. (3) Elimi-
nate sources of leaks and spills. (4) Separate hazardous from nonhazardous wastes. (5) Redesign or reformulate
end products to be less hazardous. (6) Optimize reactions and raw material use.

2.3.4. Recycling and Reuse